
Pharmacotherapy for Symptomatic Bradycardia in Spinal 
Cord Injury  

Assess patient’s medications: Is patient on a medication that 
may worsen bradycardia (see table)? Does patient have PRN 

atropine order?

Was atropine 
effective?

Yes

Evaluate secretions: are secretions thick, or are mucus 
plugs contributing to bradycardia episodes?

No secretion 
burden

Glycopyrrolate 0.4 mg 
IV/oral every 6 h                                 

OR   

Hyoscyamine 0.125 to 0.25  
mg IV/oral 3 to 4 times 

daily

Secretions thick/mucus 
plugs contributing to 

bradycardia   

No

Is patient hypertensive?   

(SBP > 160 mm Hg)

Yes

Albuterol 4 mg 
oral every 6 h

No

Pseudoephedrine 30 mg oral every 4h                                                

(up to 120 mg every 4h)

Bradycardia 
still present?

Consider adding:

Glycopyrrolate 0.4 mg IV/oral every 6 h                                 

OR   

Hyoscyamine 0.125 to 0.25  mg IV/oral 3 to 4 times daily

Bradycardia 
still present?

Consider adding 
caffeine/theophylline/aminophylline

Medications to avoid in 
symptomatic bradycardia:

- Phenylephrine 
- Midodrine
- Ipratropium
- QT prolonging medications 

(fluoroquinolones, 
antipsychotics, etc.)

- Antiarrhythmic agents
- Amiodarone
- Beta Blockers
- Diltiazem/verapamil 
- When in doubt, ask your 

pharmacist 


